
Prio 7

www.lotusstoves.com1

www.lotusstoves.com

Prio 7 w. sideglass
Prio 7

Exploded view



Prio 7

www.lotusstoves.com2

www.lotusstoves.com

Prio 7 w. sideglass

2

4

6

3

8

1

9

5

11

7

10

Pos Number Description Qty
1 13556 Deflector plate 1
2 13567 Isolation back left 1
3 13566 Isolation back right 1
4 15850 Isolation left side 1
5 15849 Isolation right side 1
6 735-0000 Isolation under glass, left 1
7 15833 Isolation under glass 1
8 16585 Isolation bottom left 1
9 15879 Isolation bottom right 1
10 15857 Isolation bottom front 1
11 15880 Isolation front 1



Prio 7

www.lotusstoves.com3

www.lotusstoves.com

Prio 7 w. sideglass

1

2

3

5

6

4

Pos. Number Description Qty
1 13184 Smoke deflector plate 1
2 12248 Log stop 1
3 12818 Seal for ash drawer 1
4 16899 Ash drawer welded 1
5 14691 Heat reflector plate 1
6 13714 Button head screw M6x10 2



Prio 7

www.lotusstoves.com4

www.lotusstoves.com

Prio 7 w. sideglass

9

13

14

12

11

8

17

7

16

15
6

22
19

18

21
20

51
2

4
3

*depends on colour/style

Pos Number Description Qty
1 12285/12286* left handle 1
2 14565 Shaft for damper 1
3 14802 Guide pin for handle 1
4 14009 Socket set screw M5 x 6 DIN913 2
5 12290 Bearing bushing 2
6 735-026 Guide for damper 1
7 10923 Damper pull plate 1
8 12654 Nut M8 DIN 934 8.8 1
9 10679 Hex cap screw M6x20 DIN933 1
11 13667 Washer 10 mm DIN125A 1
12 11137 Spring 1
13 13766 Plain washer 6 mm DIN9021 1
14 13701 Buttonhead screw M5 x 12 ISO7380 1
15 11608 Rubber bushing 1
16 12412 Bushing 1
17 14641 Socket head cap screw M5 x 20 DIN912 1
18 13864 Tube for air damper 1
19 13383 sheet spring with slide part 1
20 13673 Washer 5 mm DIN125A 2
21 11168 Button head screw M5 x 6 ISO7380 8.8 2
22 B-320508 Socket head cap screw M5 x 8 DIN912 1



Prio 7

www.lotusstoves.com5

www.lotusstoves.com

Prio 7 w. sideglass

7

2

8

3

1

6

4

9

5

10

11

*depends on colour/style

Pos Number Description Qty
1 13150 Grate 1
2 13148 Frame for grate 1
3 12654 Nut M8 DIN 934 8.8 4
4 11345 Thread shaft 1
5 16810 Fork for grate 1
6 11564 Plate for handle 1
7 14561 Spring 1
8 14265 Rod for grate 1
9 13157 Shaft for grate 1
10 14082 Guide pin for handle 1
11 13103/13104* Right handle 1



Prio 7

www.lotusstoves.com6

www.lotusstoves.com

Prio 7 w. sideglass

1

3

2

4

9

7

6

5 8

13
12

16

11

14

17
10

15

18

19

Pos. Number Description Qty
1 12976 Pipe for handle 1
2 13776 Soft grip handle part 1
3 11854 Handle 1
4 15077 Shaft for door handle 1
5 13729 Button head screw M8 x 25 1
6 13249 Cover to handle 1
7 1006 Socket set screw M5 x 4 DIN913 1
8 13679 Washer for handle 1
9 16190 Welded door plate 1
10 12545 Close shaft up 1
11 12540 Close shaft down 1
12 14300 Disc spring 1
13 735016 Turning bracket for handle. welded 1
14 12533 Lock ring 1
15 14641 Socket head cap screw M5 x 20 DIN912 1
16 12818 Rope seal for door 2
17 11360 Glass front 1
18 10575 Back frame cast 1
19 11987 Hex socket countersunk head screw M8x20 DIN 7991 6



Prio 7

www.lotusstoves.com7

www.lotusstoves.com

Prio 7 w. sideglass

2

6

3

5

4

1 7

Pos Number Description Qty
1 14289 Hinge welded 2
2 11169 Button head screw M5 x 8 7
3 13997 Socket set screw M4x5 DIN914 2
4 11829 Hinge pin 1
5 12389 Spring for self-close 0-552 1
6 11786 Hinge pin bottom 1
7 14259 Bracket welded 2



Prio 7

www.lotusstoves.com8

www.lotusstoves.com

Prio 7 w. sideglass

3

5

6

4

3

2

1
7 8

9

*depends on colour/style

Pos. Number Description Qty
1 10731/10732* Wood door welded 1
2 765005 Welded hinge part top 1
3 14650 Socket head cap screw M8 x 12 DIN912 8.8 3
4 14637 Socket head cap screw M10x25 DIN912 1
5 11826 Hinge pin 1
6 11800 Hinge plate bottom 1
7 12572 Bracket for magnet 1
8 12567 Magnet 1
9 11963 Screw countersunkhead M4x12 1



Prio 7

www.lotusstoves.com9

www.lotusstoves.com

Prio 7 w. sideglass

6

4 3

13
2

14

8
9

12 10
11

7

5

16 15 1

Pos. Number Description Qty
1 765013 Welded side panels right 1
2 765023 Welded side panels left 1
3 12818 Round hole gasket 6 mm with glue 2
4 11399 Glass, side 2
5 11490 Glas holder side panel 6
6 12651 Nut M5 DIN 934 8.8 6
7 13716 Button head screw M6x16 12
8 14876 Cover for side glass top and bottom 2
9 14869 Cover for side glass 2
10 14868 Cover for side glass rear 2
11 14875 Cover for side glass top and bottom 2
12 13436 Glass side 2
13 13491 Welded side panels back 2
14 14383 Topplate welded 1
15 13678 Washer ø8 4
16 10679 Hex cap screw M6x20 DIN933 4



2

4

3

1

7

6

8

11

9

5

10

Pos. Number Description Qty
1 13556 Deflector plate 1
2 13567 Isolation back left 1
3 13566 Isolation back right 1
4 15850 Isolation left side 1
5 13576 Insulation side 2
6 15849 Isolation right side 1
7 16585 Isolation bottom left 1
8 15879 Isolation bottom right 1
9 15857 Isolation bottom front 1
10 15880 Isolation front 1
11 13607 Skamol angle 2

Prio 7

www.lotusstoves.com10

www.lotusstoves.com

Prio 7



2
5

1

4

3

2

1

Pos. Number Description Qty
1 775013 Welded side panels front 2
2 765015 Welded side panels back 2
3 73536 Topplate welded 1
4 B-040840 Washer ø8 4
5 B-370620 Hex cap screw M6x20 DIN933 4

Prio 7

www.lotusstoves.com11

www.lotusstoves.com

Prio 7



18

20

19

21

17

1

15

2

3

5
4

6

6

12

7

22

11
816

13
14

9

10

Pos. Number Description Qty
1 765-0020 Back plate 1
2 11168 Button head screw M5 x 6 ISO7380 8.8 2
3 12654 Nut M8 DIN 934 8.8 7
4 14886 Cover plate 1
5 12753 Seal 8x2 1
6 14652 Socket head cap screw M8 x 20 DIN912 8.8 4
7 16206 Welded cooking section 1
8 15416 Insert for cooking section 1
9 13710 Button head screw M5x8 ISO7380 A2 6
10 11515 Door complete 1
11 11608 Rubber bushing 1
12 14026 Socket set screw M8x25 ISO4026 DIN913 45H 2
13 11802 Hinge plate 2
14 11831 Hinge shaft 2
15 12794 Seal ø10 with glue 1
16 11169 Button head screw M5 x 8 4
17 13449 Holder for griddle, left 1
18 13452 Holder for griddle 1
19 13107 Grill for bakeoven 1
20 10524 Baking sheet 1
21 13711 Button head screw M5x8 ISO7380 A2 4
22 B-330812 Socket set screw M8x12 ISO4026 DIN913 5

Prio 7

www.lotusstoves.com12

www.lotusstoves.com

Cooking section



2

1

4

3

8

53

9

10

6

7

Pos. Number Description Qty
1 12180 Handle for cooking session 1
2 765016 Door welded to cooking section 1
3 12818 Rope seal 2
4 13698 Button head screw M5 x 10 ISO 7380 8.8 1
5 11349 Glass to cooking section 1
6 10563 Welded back frame 1
7 11967 Screw countersunk M4x6 DIN7991 8.8 6
8 12753 Spacer for glass 1
9 12565 Magnet ø20 x 10 1
10 11967 Screw countersunk M4x6 DIN7991 8.8 1

Prio 7

www.lotusstoves.com13

www.lotusstoves.com

Cooking section


